
Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  i

Executive Summary 

Introduction 

The Government of Jamaica through the National Water Commission (NWC) intends to 

effect improvements in the potable water supply for the Greater Spanish Town (GST) and 

Southeast St. Catherine (SESC) sections of the Kingston Metropolitan Area (KMA), with 

financial assistance from the Japan Bank for International Cooperation (JBIC). 

These sections of the KMA are presently supplied by a number of sources within St. 

Catherine, including the Rio Cobre Scheme (constructed in the early 1970’s) and wells in 

Greater Spanish Town and Southeast St. Catherine. 
[...]
transmission and distribution pipelines in both GST and SESC, together with the 

construction of new distribution pumping stations and new service storage reservoirs 

in GST.  

Lot 3 (to be implemented as Lot 3B) 

• Artificial Recharge - artificial recharge of the Lower Rio Cobre limestone aquifer 

ONLY, and 

• The supply and installation of groundwater level and key climate parameter recording 

equipment at strategic locations covering both the Lower Rio Cobre Limestone and 

Alluvial aquifers – to allow detailed monitoring of these aquifers in the future for 

improved water resource management and to evaluate the performance of the 

artificial limestone aquifer recharge system;   

and 

• Under separate, direct arrangements, the procurement and installation of certain bulk 

flow meters throughout the Project Area to monitor flow into discrete District 

Metered Areas (DMAs) – so as to prioritize Unaccounted-for-Water initiatives. 

The project components are shown on Figure 1.5:  KMA Water Supply Project – Layout 

of Existing Facilities and Proposed Project Components at the end of this Section 1 and 

are described in detail in section 1.6 below.  



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  10

Figure 1.5:  KMA Water Supply Project – Layout of Existing Facilities and Proposed 

Project Components 



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  11

1.6 DETAILED SCOPE OF FINAL PROJECT 

1.6.1 Lot 1 Works 

1.6.1.1 The Rio Cobre Scheme 

The Rio Cobre System was constructed in the early to mid 1970’s to supply 61.3 Mld 

(13.5 migd) to Kingston. Subsequently supplies to both GST and SESC have been drawn 

from the scheme’s trunk transmission pipeline and currently the scheme comprises: 

 the Tulloch Spring Pumping Station – drawing water from local springs and 

operated conjunctively with two (2) Augmentation Wells (Bybrook #’s 2 and 4), 

and 

 the five (5) Eastern Headworks Wells (E, F, G, H and W). 

The work at the Tulloch Springs Pumping Station comprises: 

• Rehabilitation of the existing chlorination facilities, based on the continued use of 

tonne drums, to provide fail-safe disinfection of water production from both Tulloch 

Springs and the associated Augmentation Wells, with duty and standby dosing 

systems incorporating automatic chlorine drum/cylinder changeover and chlorine leak 

detection / mitigation equipment together with control systems linking operations at 

the site to operation at the two conjunctively operated Augmentation Wells;  

• Replacement of the three (3) existing pumps with 4 new submersible dry well units 

together with replacement discharge manifolding and the replacement of associated 

switchgear and control equipment;  

• Replacement of the existing production flow meter and general civil works and 

building rehabilitation. 

The work at Augmentation Wells, Bybrook 2 and 4 (located at a single site) comprises: 

• Cleaning of the wells themselves and the installation of additional casing together 

with pumping tests to confirm yield characteristics and well performance; 



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  12

• Replacement of the pumps and motors together with the replacement of discharge 

piping including air valves, pressure gauges, check valves, gate valves, production 

flow meters and associated appurtenances; 

• Replacement of the switchgear/ electrical control panels including installation of low 

well water level protective devices and operational control linkages with the Tulloch 

Springs site (for the control of chlorination of the total water conjunctively produced 

at Tulloch and these wells); 

• General civil works and building rehabilitation. 

The foregoing work will ensure reliable sustained production of some 38.6 Mld (8.5 

migd) of potable water conjunctively into the upstream end of the main Rio Cobre 

Transmission main. 

The work at the existing Eastern Headworks Wells comprises: 

• Rehabilitation of the existing well structures themselves by a variety of work -  

ranging from simple cleaning through to the replacement of casings/screens and, in 

all cases, test pumping to confirm yield characteristics and well performance;  

• Replacement of the well pumps and motors together with the replacement of 

discharge piping including air valves, pressure gauges, check valves, gate valves, 

production meters and associated appurtenances; 

• Replacement of the switchgear / electrical control panels including installation of low 

well water level detection and other protective devices; 

• General civil works and building rehabilitation; 

• Replacement of existing chlorination facilities at two wells (Well W and G) together 

with the installation of new chlorination facilities at the other three wells (to ensure 

that all distributed water receives an appropriate chlorine dose with adequate contact 

time before potential first consumption of chlorinated water) - based on the use of 

150lb. chlorine cylinders to provide fail-safe disinfection with duty and standby 

dosing systems incorporating automatic chlorine cylinder changeover and chlorine 

leak detection / mitigation equipment and control systems.  



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  13

• At Well G, the existing well discharge arrangements will be reconfigured to allow 

local area supplies (currently boosted directly from Well G’s discharge) to be drawn 

from the Rio Cobre main (with already chlorinated water) while well discharge will 

be piped via a new 200mm main, some 600m long, into the existing Rio Cobre trunk 

main downstream of connections into the Spanish Town distribution system. 

The work at the Eastern Headworks Wells will provide a reliable production capacity of 

up to of some 39 Mld (8.6 migd) to supplement supplies, from the Tulloch 

Springs/Augmentation Wells at Bogwalk, for the overall Rio Cobre Scheme.  

1.6.1.2 Existing Limestone Wells in GST 

The following wells, tapping the Lower Rio Cobre Limestone aquifer within the GST 

area, were developed in the period of the 1950s to the 1970s for the supply of water to 

their immediate service areas: 

 Golden Acres 

 Ensom City 

 Green Acres 

 Friendship 

 Brown’s 

 Little Greendale 

 Yang’s 

 Twickenham Park 

 Central Village 

Angel’s No. 1 Well, an original irrigation well converted in the early 2000s by a private 

developer for the water supply of new sub-divisions in northern Spanish Town, was 

recently handed over to the NWC.   Because of the timing of design and documentation 

work of the various project “Lots”, this well will be rehabilitated under Lot 2. 

No work will be undertaken at Golden Acres and Ensom City wells as their re-assessed 

yields are too low for cost effective use and the NWC will ultimately decommission them 

under separate future arrangements. 



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  14

At the remaining seven (7) existing GST wells, the rehabilitation work will comprise: 

• Rehabilitation of the existing well structures themselves by a variety of work -  

ranging from simple cleaning through to the construction of replacement wells (at 

Friendship and Twickenham Park new wells will be drilled on the existing 

compounds within 5m of the existing wells) together with test pumping to confirm 

yield characteristics and well performance;  

• Replacement of the well pumps and motors together with the replacement of 

discharge piping including air valves, pressure gauges, check valves, gate valves, 

production meters and associated appurtenances; 

• Replacement of the switchgear/ electrical control panels including installation of low 

well water level detection and other protective devices; 

• General civil works and building rehabilitation; 

• Replacement of existing chlorination facilities with the installation of new 

chlorination facilities. These facilities will continue the use of 150lb. chlorine 

cylinders with duty and standby dosing systems incorporating automatic chlorine 

cylinder changeover and chlorine leak detection / mitigation equipment and control 

systems to provide fail-safe disinfection. To ensure that all distributed water receives 

an appropriate chlorine dose with adequate contact time before potential first 

consumption of chlorinated water, chlorine contact tanks with integral relift pumping 

sump and associated pumping equipment will be constructed at each site. 

In addition, at the Well G, Green Acres and Yang’s Well sites, new local area distribution 

relift pumping stations, using can type close coupled vertical turbine relift pump and 

motor sets, will be constructed inclusive of bulk flow meters.  

Two such stations will each be constructed at the Green Acres and Well W sites. At 

Green Acres, one station will replace the existing Johnson Pen Pumping Station located 

along the St. John’s Road – which the NWC will ultimately decommission under separate 

future arrangements. At Well G and Yang’s Well the existing relift station(s) will be 

reconstructed at new locations. 



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  15

1.6.1.3 Existing Spanish Town Water Treatment Plant 

The Spanish Town Water Treatment Plant was originally constructed in 1925 and 

expanded in 1950. A new rapid gravity filter block together with new high lift pumping 

plant, switchgear and chlorination facilities were installed in the early 1990’s.  

The existing plant comprises: 

 A raw water intake with three pumping units drawing raw water supplies from the 

NIC’s main irrigation canal immediately adjacent to the treatment plant site; 

 Alum dosing – to aid coagulation and settlement; 

 Two (2) through-flow settling basins with point entry and draw-off arrangements, 

with settled solids removed at infrequent intervals by draining of a basin, 

excavation of sludge and disposal off site;  

 The filter block consisting of five (5) filter cells, each originally rated at 4.5 Mld 

(1 migd), with backwash water discharged directly to the adjacent irrigation canal; 

 Clear water tank;  

 Chlorination equipment; and  

 Relift (distribution) pumps. 

The design capacity of the WTP is 18.2 Mld (4 migd) but existing maximum output is 

limited by the lack of adequate sedimentation facilities to some 15 Mld (3.3 migd) and 

the plant has to be taken off-line whenever raw water turbidity rises above some 20 NTU.  

The proposed work at the Spanish Town Water Treatment Plant comprises the 

construction of a new flocculation/sedimentation facility with new coagulant dosing 

facilities (while Aluminium Sulphate is the current coagulant used at the plant, the new 

facilities will have the flexibility of using this or other appropriate coagulants - including 

possibly poly-aluminium chloride), the construction of new sludge handling facilities and 

drying beds together with the repair of the filter machinery inclusive of the replacement 

of existing back-wash pumps by an elevated storage tank. In addition, the three raw water 

pump units and associated discharge pipework will be replaced and electrical switchgear 

and control systems throughout the plant appropriately upgraded. The new 



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  16

flocculation/sedimentation and sludge drying beds will be constructed on space made 

available by demolition of existing sedimentation tanks (which currently serve no 

effective purpose). 

The proposed works will be undertaken in such manner as to maintain critically essential 

existing supplies through the plant site to the maximum extent possible utilizing direct 

filtration only and with only one filter cell taken off-line at any one time. 

The foregoing work will ensure restore reliable sustained production capacity at the plant, 

irrespective of raw water turbidity, to the design rating of 18.2 Mld (4 migd). 

Rehabilitation of the chlorination system at the plant will be undertaken under Lot 2 - in 

conjunction with the construction of new service storage and low (transfer) and high lift 

(distribution) pumping stations.  

1.6.1.4 Existing Service Storage in GST 

The following existing service storage reservoirs/tanks in GST will be rehabilitated: 

 Green Acres – a 454 m3 (0.1 mig) circular steel tank; 

 Mount View Estate (Sligoville Road) – a 1022 m3 (0.225 mig) circular steel tank; 

 Windsor Heights #2 – a 1362 m3 (0.3 mig) circular steel tank; 

 Patton Park 1and 2 – two 23 m3 (0.005mig) circular steel tanks; 

 Fraser’s Content – a 4540 m3 (1 mig) a rectangular reinforced concrete reservoir ; 

 Twickenham Park – a 2270 m3 (0.5 mig) a rectangular reinforced concrete 

reservoir 

The work at steel tanks will include blast cleaning (the whole tank or sections, as 

required), repair or replacement of corroded tank sections and ladders etc., and repainting 

and, where appropriate, the installation/replacement of tank water level control valves (to 

eliminate overflows) and lightning grounding arrangements. 

At the two concrete reservoirs the work will include crack repairs and 

rehabilitation/replacement of tank valving and, in the case of Fraser’s Content, the 

addition of a screed to the roof to mitigate a rainfall ponding problem. 



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  17

At all tank sites, general external works (access roads, fencing and drainage facilities) 

will be rehabilitated as required. 

In addition to the foregoing, at the site of the bolted circular steel, glass fibre coated, 

Angel’s Tank (constructed in 2003), a masonry wall will be built to ensure that the tank is 

protected from any rock falls that might occur on the cut slopes of the hillside at the rear 

of the tank compound. 

1.6.1.5 Existing Alluvial Wells and Central Chlorination/Relift Station in SESC 

The following wells, tapping the Lower Rio Cobre Alluvial aquifer within the SESC area, 

were developed in the period of the 1970s to the late 1990s for the supply of water to 

SESC: 

 Portmore # 1 and 2 

 Lime Tree 

 HalfWayTree  

 Dunbeholden 

 Government Park #1 

 Government Park #2 

 Cookson 

 Congrieve Park  

The foregoing wells were developed to exploit a licensed potable water abstraction 

capacity from the alluvial aquifer of some 27 Mld (6 migd) but various structural 

problems with some of the wells themselves, the state of repair of some mechanical 

equipment and the general lowering of aquifer water levels, has resulted in only a limited 

number of these wells currently operating.  

In view of the results of the re-assessment of aquifer and individual well yield under 

lowered ground water conditions (and some problems of selected wells with manganese 

levels in the abstracted water – refer Section 5.1.6 below), work under Lot 1 will be 

restricted to the rehabilitation of only a select number of existing alluvial wells – to 



Environmental Impact Assessment  Environmental Solutions Ltd. 

KMA Water Supply Project  Nippon Koei Co. Ltd./MWH UK Ltd.  18

maintain the current supplies of between 14 to 18 Mld (3 to 4 migd) from the aquifer into 

SESC until the new duplicate large diameter trunk transmission main (that will ultimately 

allow all projected demand in SESC up to the design year of 2026 to be serviced from the 

Rio Cobre Scheme – rehabilitated under Lot 1) is constructed under Lot 2B.  Once the 